
[ i ]

MAINSTREAMING GOVERNANCE ON 
WASTEWATER TREATMENT, WATER RE-USE 

AND RESOURCE RECOVERY:

LEARNINGS FROM INDIA 
AND THE EUROPEAN UNION



© COPYRIGHT
The material in this publication is copyrighted. Content from this discussion paper may be used for non-commercial 
purposes, provided it is attributed to the source. Enquiries concerning reproduction should be sent to the address: 
The Energy and Resources Institute (TERI) Darbari Seth Block, India Habitat Centre, Lodhi Road, New Delhi – 110 003, 
India.

AUTHOR
Gabriela Cuadrado Quesada (IHE-Delft), Lena Breitenmoser (FHNW), Tineke Hooijmans (IHE-Delft), 
Anshuman (TERI),  Nathaniel B. Dkhar (TERI), Mayuri Phukan (TERI), Paul Campling (VITO) and Herman
[...]
The National Urban Sanitation Policy as well promotes 

the recycle and reuse of treated wastewater for non-
potable applications and encourages technological 
developments (MoUD, 2008) However, there are no clear 
national water and wastewater reuse standards or rules 
in India which specify reuse applications (Schellenberg 
et al., 2020). Several Indian States such as Karnataka, 
Gujarat, Jharkhand, Haryana and Punjab have developed 
state water reuse policies (Schellenberg et al., 2020, 
Reymond et al., 2020). The Ministry of Housing and Urban 

Figure 3: Ganga cleaning programs



[ 8 ]

Affairs (MoHUA) has recommended norms for different 
uses of treated sewage in its Manual on Sewerage and 
Sewage Treatment Systems (CPHEEO, 2013). 

Waste-to-energy technologies such as anaerobic 
digestion (biogas), gas recovery from landfills or 
incineration with heat utilization and gasification 
can play a role in diversifying India’s energy supply 
(Breitenmoser et al., 2019). Under the ‘Waste to Energy’ 
program, the Ministry of New and Renewable Energy 
(MNRE) has been financing large-scale Waste to Energy 
(WtE) systems, such as biogas plants (> 1 MW) since 2006. 
The Solid Waste Management Rules, 2016, regulates post 
processing of sewage sludge and set quality standards to 
be used in agriculture (Wisniowska et al., 2019; CPHEEO, 
2016). The Initiative of Sustainable Alternative Towards 
Affordable Transportation together with the release of 
the IS standard for biogas for automotive applications 
and piped network (IS 16087) (BIS 2013, Ministry of 
Petroleum and Natural Gas, 2018), sets a target of 15 
million tons compressed natural gas produced annually 
from organic waste sources such as sewage treatment 
plant sludge by 2023. The National Policy on Faecal 

Sludge and Septage Management (FSSM) issued by 
the Ministry of Urban Development (now Ministry of 
Housing and Urban Affairs) in February 2017 promoted 
small scale WtE systems and nutrient recovery from 
onsite faecal sludge treatment systems (septic tanks and 
pit latrines). 

Though there are certain policies, laws and programs by 
the Government that endorses wastewater treatment, 
reuse and resources recovery, the availability of clear 
guidelines and specific standards with a defined 
implementation framework for wastewater treatment 
and RRR is lacking. There is the need to dovetail existing 
water and wastewater policies and programs into a 
National Water Framework as an umbrella of general 
principles governing water issues by the national 
government, the state governments and the local 
governing bodies. This should lead the way for essential 
legislation on water and sanitation governance in the 
entire country. Such a framework should recognize the 
importance and mainstream the wastewater treatment 
and RRR systems in India.



[ 9 ]

3. ANALYSIS OF SUCCESSFUL AND  
 UNSUCCESSFUL EXPERIENCES WITH  
 WASTEWATER TREATMENT, RESOURCES  
 RECOVERY AND REUSE TECHNOLOGIES  
 IN INDIA AND  EUROPE

Globally, the uptake of wastewater treatment and RRR 
systems has been slow despite its various benefits towards 
sustainable production and consumption systems (Otoo 
& Drechsel, 2018). The past experiences on wastewater 
treatment, and RRR practices have demonstrated both 
the benefits and the challenges related to sustainable 
planning and operation of technologies. A review of 
various initiatives in India and the EU (case studies, 
Section 3.1) and stakeholder consultation (Section 3.2) 
provide an in-depth understanding of water governance 
factors (Section 3.3.) that successfully or unsuccessfully 
contributed to delivering improved wastewater 
treatment and RRR systems. These form the base for 
policy recommendations towards enhancing water 
governance on wastewater treatment and RRR in India.

A
gr

ic
ul

tu
ra

l r
eu

se

Ca
se

 1
: K

an
pu

r (
Ja

jm
au

), 
In

di
a

Background: Kanpur city in Uttar Pradesh is situated on the banks of river Ganga. The estimated sewage generation 
of Kanpur city is about 339 MLD, while its industrial tannery cluster produces 26 MLD of highly polluted wastewater.

Policy intervention: The introduction of the Ganga Action Plan (GAP) aimed to improve the water quality by 
interception, diversion and treatment of domestic sewage and toxic and industrial chemical wastes from polluting 
tannery units.

Treatment technologies: Under GAP-I, three sewage treatment systems were commissioned at Jajmau, viz. a 130 
MLD sewage treatment plans (STP) based on the activated sludge process; a 36 MLD combined effluent treatment 
plant (CETP) based on upflow anaerobic sludge blanket (UASB) as well as a 5 MLD pilot plant based on UASB. Treated 
effluents from STPs and CETP are now mixed and provided for irrigation through an irrigation canal.

Enabling factors and barriers: Technological design of the CETP did not take into account a long-term 
development of the area and hence increased volume of effluent against created treatment capacity, frequent 
electricity breakdowns, inter-institutional conflicts and lack of cost-recovery resulting in low quality irrigation water 
(exceeding standards for BOD, COD, Cr, Pb, Zn and Cu). The deterioration of the quality of the effluent caused a 
decrease in crop yields and led to the contamination of soil and groundwater (IWMI 2013).

To address the bottlenecks, several interventions have been recently initiated under the Namami Gange Program 
involving various stakeholders (viz. NMCG, Australian AID, IIT Kanpur, VA Tech Wabag, UP Jal Nigam, Jajmau Tannery 
Effluent Treatment Association (JTETA) etc.) that includes diversion of major Sisamau drain to Jajmau STP (60 MLD) 
and Bingawan STP (80 MLD) to prevent direct discharge into Ganga river,  and creation of 20 MLD CETP to treat 
tannery effluent.

3.1. Experiences from full-scale 
technology applications 
case studies

In total thirteen case studies on wastewater reuse 
(agricultural and industrial) and resource recovery from 
sewage sludge (nutrients and biogas) in India and the EU 
were analyzed to determine water governance factors 
influencing the planning and operation of wastewater 
treatment and RRR systems. Water governance 
factors comprise the political, legal, socio-economic 
and institutional systems in place to manage water 
resources. Short descriptions of eight of the case studies 
are presented below, highlighting policy interventions, 
technological designs and the main enabling factors and 
barriers of water governance arrangements. Additional 
information and further analyses of each of the case 
studies can be found on the Pavitra Ganga project 
website: https://pavitra-ganga.eu/en



[ 10 ]

A
gr

ic
ul

tu
ra

l r
eu

se

Ca
se

 2
: B

ar
ce

lo
na

, S
pa

in

Background: The water supply source of the Barcelona Metropolitan Area viz. the Llobregat River was intensively 
exploited for urban, industrial and agricultural uses, resulting in water quantity deficits and water quality 
deterioration due to agricultural runoff and disposal of industrial and urban treated effluents in most of the areas 
supplied from the River.

Policy intervention: Spanish water reuse guidelines were established in 2007 for different uses of treated wastewater 
including urban, agricultural irrigation, and recreational purposes including parameters such as suspended solids, 
turbidity, E.coli, and intestinal nematodes eggs. The national water reuse guidelines and competing freshwater 
demands fostered the development and implementation of different wastewater reuse technologies.

Treatment technologies: Technology designs were driven by reuse purpose and wastewater characteristics 
(‘fit-for-purpose treatment’) and based on a participatory stakeholder dialogue to meet the particular water 
quality needs of each reuse purpose at additional costs and demand. The wastewater treatment plant of El 
Prat de Llobregat is an activated sludge system. About two-thirds of the secondary treated water is discharged 
into the Mediterranean Sea, while one-third undergoes, depending on demand, tertiary treatment for reuse, 
by coagulation-flocculation and lamella settling, filtration through a microscreen followed by UV disinfection. 
Oxygen is injected into the system to ensure a saturated dissolved oxygen concentration. A smaller part of the 
flow undergoes reverse osmosis (RO).

Enabling factors and barriers: The close proximity of the farmers to the wastewater treatment system limited 
pumping costs of the treated water and provided farmers an economic incentive over freshwater sources for 
irrigation, especially during times of scarce freshwater supply. Another driver of success was the leadership and 
involvement of one single agency providing greater flexibility and ease for negotiating with farmers.

ln
du

st
ri

al
 R

eu
se

Ca
se

 3
: N

ag
pu

r, 
In

di
a

Background: Nagpur city in Maharashtra has witnessed high demands for freshwater due to rapid population growth 
and economic development during the last decades. The Maharashtra Generation Company Limited (MahaGenCo) 
needed large volumes of cooling water (309 MLD) for expanding production capacity of its thermal power plant 
(TPP) against an allocated 205 MLD by the Irrigation Department of the Maharashtra Government (SANDRP 2014). 
As an alternative to freshwater, the use of treated sewage was explored to meet the additional water requirements.

Policy intervention: In 2005 the Jawaharlal Nehru National Urban Renewal Mission (JNNURM) was launched to 
facilitate the development of infrastructure projects with water supply, sewerage and treatment. As a result, a 
Memorandum of Understanding (MoU) was signed in 2008 between Nagpur Municipal Council and MahaGenCo 
for the supply of 110 MLD treated sewage from Bhandewadi STP to be further used in the cooling towers of the 
thermal power plant located in Koradi (Ade et al., 2018). In order to complement the efforts achieved with the 
JNNURM, the state of Maharashtra adopted its wastewater reuse policy in 2017.

Treatment technologies: Bhandewadi STP is a sequencing batch reactor system followed by chlorination and 
deep-bed multimedia filtration. The tertiary treated wastewater is of acceptable quality for further use as process 
water at the thermal power plant.

Enabling factors and barriers: The strong contractual agreement backed by Government policies and regular 
monitoring of delivered water quality resulted in a sustainably operated treatment system. MahaGenCo 
experienced economic advantages over sourcing freshwater, while Nagpur Municipal Council was able to cover 
the O&M costs through the revenues by the industry.

ln
du

st
ri

al
 R

eu
se

Ca
se

 4
: S

ch
ild

e,
 B

el
gi

um

Background: The potential role of treated wastewater reuse as an alternative source of water supply is being 
more and more acknowledged in Belgium, which ranks 23 out of 164 countries experiencing water scarcity (World 
Resources Institute, 2019).

Policy intervention: The 2003 Flemish Integral Water Policy Decree has been launched in response to the European 
Urban Waste Water Treatment Directive (UWWTD, 91/271/EEC), the Water Framework Directive (2000/60/EG) and 
the Groundwater Directive (2006/118/EC).

Treatment technologies: The WWTP of Schilde, located in the province of Antwerp, was retrofitted with an 
MBR system. It runs in two treatment lanes, one with a conventional activated sludge system and the other with 
the MBR. The MBR lane is intended to meet more stringent water quality norms. MBR effluents further undergo 
nanofiltration and are used as source water for breweries.

Enabling factors and barriers: The increasing freshwater demands and water stress combined with policy 
interventions and large investments in developing, implementing and operating wastewater treatment 
infrastructures are key enabling factors for successful water reuse systems in Belgium.



[ 11 ]

Re
so

ur
ce

 R
ec

ov
er

y 
– 

Bi
og

as
 a

nd
 e

le
ct

ri
ci

ty
 p

ro
du

ct
io

n

Ca
se

 5
:  

Ko
du

ng
ai

yu
r, 

Ta
m

il 
N

ad
u,

 In
di

a Background: Kodungaiyur STP of 110 MLD capacity was commissioned in 2006 to treat sewage of Manali and 
Chinnasekkadu regions of Tamil Nadu. The contract for commissioning the STP was assigned to VA TECH WABAG 
by Chennai Metropolitan Water Supply and Sewerage Board (CMWSSB), on Design-Build-Operate (DBO) mode. 
The plant is equipped with an advanced sludge treatment process which is capable of producing about 750 kW-h 
electricity to run the entire plant. About 36 MLD wastewater from the STP is reused in Petrochemical and Fertilizer 
Industries of Chennai Petroleum Corporation Ltd. (CPCL).

Policy intervention: The “Waste to Energy” program by MNRE offers support to utilities and operators for setting up 
large-scale Waste to Energy (WtE) green power generation units (> 1 MW) inside wastewater treatment plant since 
2006.  The Government Order (GO) No. 116, issued in Tamil Nadu in 2013, encourages reuse of wastewater in industries.

Resource recovery: The raw sludge generated from the STP is hydrolyzed and decomposed in the anaerobic digesters. 
The STP produces about 12,500 m3 of biogas per day from which, about 13 MW of electricity is generated per day.

Enabling factors and barriers: The DBO contract with a private entity has ensured optimal project implementation. 
Further, reuse of treated wastewater has been driven by water scarcity in Chennai. The industry buys treated 
wastewater of the city to be used in industrial application, which serves as a reliable supply of water for plant 
operation. The STP has achieved about 98% self-sufficiency in terms of power consumption (WABAG, n.d.). An 
amount of approximately INR 20 million is saved annually by using the on-site generated electricity. 

Ca
se

 6
: S

 F
la

nd
er

s,
 B

el
gi

um
, B

el
gi

um

Background: To cater to clean water demand and strict regulations contained in the 91/271/EEC Council Directive 
(EC 1991), the Flanders Regional Government accelerated connections to urban wastewater treatment plants and 
implemented a 10 year digester renovation programme not only to reduce heavy burden on disposal costs but also 
to reduce GHG emissions and reach renewable energy targets. 

Policy Intervention: The European Energy and Climate Policy, including successive Renewable Energy Directives 
have enabled support mechanisms to be introduced to promote biogas and electricity production from sewage 
sludge and drastically improve efficiencies. Stringent regional norms for heavy metals, plus the fact that Flanders 
is in a Nitrates Vulnerable Zone have meant that treated sewage sludge is effectively banned from land spreading 
in the region.

Resource recovery: Part of the sludge produced during biological treatment is anaerobically digested to produce 
biogas, which is used to generate electricity or enhanced to be used as an energy source for cars.

Enabling factors and barriers: Production of biogas is a benefit to the wastewater treatment company. It is the 
driver to motivate investment funds to support in “green” and environmental assets.  It also reduces the volume of 
sludge and costs involved in final sludge disposal. However, energy recovery from digesters only becomes cost-
efficient if there are at least 85,000 inhabitants connected to the treatment plant. Hence, in rural regions of EU with 
fragmented populations, alternative strategies to transport sludge to a large central digester are implemented. 
Meeting renewable energy and GHG emissions targets have driven innovation to improve digester efficiencies and 
returns on investment.

Ca
se

 7
: R

it
ha

la
, D

el
hi

Background: Rithala STP consists of two STPs, of 181 MLD capacity each, commissioned in 1989 and 2002 
respectively. It receives sewage from North-West Delhi. Treated wastewater from the STPs are reused for gardening 
and in thermal power plants of Tata Power Delhi Distribution and Pragati Power Corporation Limited. In STP-II, 